



Ontario Renal Network

Rituximab Protocol

For adult patients with glomerulonephritis



Disclaimer

The information contained herein (“Information”) is intended for informational purposes only, and no warranty as to its accuracy is provided or implied. The Information was collected from third party sources and Cancer Care Ontario makes no warranty that the Information is current. The Information is **intended for use by healthcare professionals to provide advice and recommendations about drugs used to treat patients with glomerulonephritis (GN)**. Do not act or rely upon the Information without exercising your independent judgment or seeking the advice of a qualified professional. Anyone using the Information does so at his or her own risk.

Acknowledgments

The Ontario Renal Network gratefully acknowledges the contributions of the following groups in preparing the GN drug protocols and recommendations.

GN Drug Access Task Group

- Melissa Lan, Renal Pharmacist of University Health Network (primary author)
- Jenny Ng, Renal Pharmacist of Sunnybrook Hospital (Task Group co-chair)
- Dr. Todd Fairhead, Director, Glomerulonephritis Clinic of the Ottawa Hospital & Assistant Professor, Division of Nephrology, Department of Medicine, University of Ottawa (Task Group co-chair)
- Lisa Zhu, Renal Pharmacist of Sunnybrook Hospital
- Brandi Grozell, Nurse Practitioner of Sunnybrook Hospital
- Alison Shipley, Renal Pharmacist of St. Joseph’s Healthcare Hamilton
- Anna Babej, Renal Pharmacist of Trillium Health Partners
- Clara Korenvain, Renal Pharmacist of London Health Sciences Centre
- Kiet-Nghi Cao, Renal Pharmacist of The Ottawa Hospital
- Lewis Liu, Renal Pharmacist, Kingston Health Sciences Centre
- Rohini Naipaul, Senior Pharmacist, Cancer Care Ontario

The Glomerulonephritis and Specialty Clinics Priority Panel

- Dr. Michelle Hladunewich, ORN Provincial Medical Lead, Professor of Medicine, University of Toronto, Physician in Chief, Sunnybrook Health Sciences Centre
- Dr. Phil Boll, ORN Provincial Medical Lead and Nephrologist of Trillium Health Partners
- Dr. Daniel Cattran, Nephrologist of University Health Network and Professor of Medicine, University of Toronto and Senior Scientist, Toronto General Research Institute
- Dr. Norman Muirhead, Nephrologist of London Health Sciences Centre and Professor of Medicine, Western University
- Dr. Azim Gangji, Nephrologist of St. Joseph’s Healthcare Hamilton and Assistant Professor of Medicine, Division of Nephrology, Department of Medicine, McMaster University
- Dr. Ian MacDonald, Nephrologist of Health Sciences North
- Dr. Todd Fairhead, Director, Glomerulonephritis Clinic of the Ottawa Hospital and Assistant Professor, Division of Nephrology, Department of Medicine, University of Ottawa
- Jenny Ng, Renal Pharmacist of Sunnybrook Health Sciences Centre
- Susanne Jeffery, Nurse Practitioner of Kingston Health Sciences Centre
- Sandra Grgas, Regional Director, Toronto Central & Clinical Director of University Health Network
- Stephanie Winn, Regional Director, North East and Director of Nephrology, Health Sciences North

Contents

Disclaimer	2
Acknowledgments.....	2
Protocol Development	4
Description.....	4
Indications.....	4
Contraindications	4
Precautions/Warnings.....	4
Pregnancy and Lactation	4
Screening	5
Immunizations.....	5
Dosing and Duration	5
Preparation using Rituxan®.....	6
Administration	6
Monitoring	7
Pneumocystis Pneumonia (PCP)	8
Cost and Coverage.....	8
References	8

Protocol Development

The information contained in this protocol was derived from published evidence, clinical expert opinion, and existing institutional guidelines (University Health Network and Sunnybrook Health Sciences Centre).

Description

Rituximab (RITUXAN®) is a chimeric mouse/human monoclonal antibody that binds specifically to the transmembrane antigen CD20.¹

Indications

- To induce remission in patients with the following types of glomerulonephritis (GN) and who have organ and/or life-threatening disease:
 - Membranous Nephropathy (MN)²
 - Focal Segmental Glomerulosclerosis (FSGS)^{3, 4}
 - Minimal Change Disease (MCD)⁵
 - Membranoproliferative glomerulonephritis (MPGN) with IgG deposits +/- complement)^{6, 7}
- To induce or maintain remission in patients with the following types of Anti-Neutrophilic Cytoplasmic Autoantibody (ANCA)-associated vasculitides and who have organ and/or life-threatening disease:^{1, 8, 9}
 - Granulomatosis with polyangitis (GPA)
 - Microscopic polyangitis (MPA)

Contraindications

- Known type 1 hypersensitivity or anaphylactic reactions to murine proteins, Chinese Hamster Ovary (CHO) cell proteins, or to any component of this product¹
- Patients who have or have had progressive multifocal leukoencephalopathy¹
- Severe, active infection¹

Precautions/Warnings

- Active infection¹
- Reactivation of chronic, latent infections such as hepatitis B or tuberculosis¹
- Malignancy concerns

Pregnancy and Lactation

Rituximab should not be administered to pregnant women unless the possible benefit outweighs the potential risk. It is recommended that women of childbearing age employ effective contraceptive methods during and for up to 12 months after treatment with rituximab.¹

- The information available on use of rituximab during pregnancy is limited, but does not suggest an increased risk for major congenital malformations above the baseline risk in the general population.^{10, 11}

- For infants exposed in utero to rituximab close to delivery, blood analysis to rule out hematological abnormalities is recommended as rituximab may affect fetal and neonatal B-cell development, potentially leading to increased susceptibility to infections.¹²
- The Canadian Immunization Guidelines (CIG) recommend that infants exposed to monoclonal antibodies in the womb should receive all inactivated vaccines according to the routine schedule. However, it is noted the immune response during the first few months may be suboptimal, depending on the monoclonal used and the gestational period during which it was administered.¹³ ORN recommends adopting this recommendation for infants exposed in utero to rituximab for GN patients.
- The CIG makes the following relevant statements regarding the use of monoclonal antibodies during breastfeeding:
Monoclonal antibodies administered to the mother during breastfeeding are thought to have very little or no impact on the infant. Transfer of monoclonal antibodies through breast milk is limited, and the minimal quantities that are ingested are likely to be broken down in the infant's gastrointestinal tract. Infants of breastfeeding women receiving monoclonal antibody treatment post-partum can therefore be immunized with both live and inactivated vaccines according to routine schedules, unless the infant was also exposed to monoclonal antibody in the womb.¹²

Screening

Refer to the **Recommendations for Malignancy Screening for Adult Patients with Glomerulonephritis prior to Immunosuppressive Therapy** on the Ontario Renal Network website (under development).

Immunizations

Refer to the **Considerations for Immunization for Adult Patients with Glomerulonephritis** [\[hyperlink\]](#) document on the Ontario Renal Network website.

Dosing and Duration

1. Treatment of GN (MN, FSGS, MCD, MPGN)

Doses vary across studies and indications.^{2, 4, 5, 6} ORN recommends the following dosing regimen:

Rituximab 1000 mg IV q 2 weeks for 2 doses

2. Treatment of ANCA-associated vasculitides (GPA, MPA)

Protocol 1 (Rituximab for ANCA-associated Vasculitis (RAVE) Study Protocol):¹⁴
Rituximab 375 mg/m² x patient BSA (m²) IV weekly for 4 doses

(This protocol is currently covered by the Ministry's Exceptional Access Program (EAP) for patients who meet specific clinical criteria)¹⁵

Note: The formula for calculating BSA in the RAVE clinical trial was: $BSA \text{ in } m^2 = (\text{Weight in kg})^{0.425} \times (\text{Height in cm})^{0.725} \times 0.007184$. Note: Do not round until the end of calculation.

OR

Protocol 2⁸

Rituximab 1000 mg IV q 2 weeks for 2 doses

*No dosing adjustment has been provided in manufacturer's labelling (has not been studied) in renal or hepatic impairment.¹

3. Maintenance therapy for ANCA-associated vasculitides (GPA, MPA)

Rituximab 500 mg IV q 6 months x 2 years

- Initiate 4 to 6 months after rituximab induction treatment providing remission has been achieved.
- Initiate after oral cyclophosphamide induction treatment providing remission has been achieved, white blood cell count is greater than 4000 cells/ μ L, and absolute neutrophil count is greater than 1500 cells/ μ L. In some patients, maintenance therapy can be started the day after oral cyclophosphamide is stopped.
- Initiate 2 to 4 weeks after IV cyclophosphamide induction treatment if remission is achieved, white blood cell count is greater than 4000 cells/ μ L, and absolute neutrophil count is greater than 1500 cells/ μ L.

Preparation using Rituxan[®]

Withdraw the necessary amount of rituximab and dilute to a final concentration of 1 to 4 mg/mL into an infusion bag containing either 0.9% sodium chloride injection USP or 5% dextrose injection USP.¹

Use appropriate aseptic technique. Rituximab vials do not contain any preservative or bacteriostatic agent.¹

Rituximab does not meet the criteria for inclusion on the National Institute for Occupational Safety and Health (NIOSH) list of antineoplastic and other hazardous drugs in healthcare settings. It does not represent an occupational hazard to health care workers. No personal protective precautions are required during administration and disposal.¹⁶

Rituximab in 0.9% sodium chloride solution is physically and chemically stable for 30 days at 2 – 8°C plus an additional 24 hours at \leq 30°C. Rituximab in 5% dextrose solution is physically and chemically stable for 24 hours at 2 – 8°C plus an additional 12 hours at room temperature.¹

Administration**Anti-hypertensives:**

Consider holding anti-hypertensive agent(s) on morning of rituximab infusion due to potential for hypotension during infusion.

Pre-medications:

- Acetaminophen 650 mg given PO 15-30 minutes prior to rituximab
- Diphenhydramine 50 mg given PO 15-30 minutes prior to rituximab *or* diphenhydramine 50 mg IV in 50 mL 0.9% sodium chloride injection USP or 5% dextrose injection USP given 15-30 minutes prior to rituximab
- Methylprednisolone sodium succinate 100 mg IV in 50 mL 0.9% sodium chloride injection USP or 5% dextrose injection USP given 15-30 minutes prior to rituximab

PRN medications for infusion reactions:

- Acetaminophen 325-650 mg PO q 4-6 hours PRN for pain, fever, chills
- Dimenhydrinate 25-50 mg PO / IV q 4 hours PRN for nausea, vomiting
- Diphenhydramine 25-50 mg PO / IM / IV q 4-6 hours PRN for itching, urticaria, pruritus, hives
- Epinephrine (1:1000) 0.01 mL/kg (maximum 0.5 mL) SC / IM q 10-15 minutes PRN x 2 doses for severe anaphylactic reaction
- Hydrocortisone sodium succinate 100 mg IV *or* methylprednisolone sodium succinate 100 mg IV PRN x 1 dose for severe allergic/anaphylactic reaction (choice of steroid and dose varies according to hospital protocols)
- Oxygen via mask/nasal prongs PRN for shortness of breath, wheezing
- Salbutamol 200 mcg (2 puffs) q 4-6 hours via aerochamber *or* salbutamol 2.5 mg nebulizer plus nebulizer PRN for dyspnea, wheezing

First infusion or patients with prior infusion reaction:

Infuse rituximab intravenously at a rate of 50 mg/hr for the first 30 to 60 minutes, increasing by 50 mg/hr every 30 minutes as tolerated, for a maximum rate of 400 mg/hr.¹

Subsequent infusions:

Infused rituximab intravenously at a rate 100 mg/hr for the first 30 to 60 minutes, increasing by 100 mg/hr every 30 minutes to a maximum rate of 400 mg/hr as tolerated.¹

For infusion reactions:

Hold IV infusion and contact physician for further advice. If patient's symptoms improve, re-start infusion at half the previous infusion rate then increase infusion rate and monitor as outlined above, as tolerated.

Plasma exchange and dialysis:

- Rituximab is removed by plasma exchange.¹⁷ For patients receiving plasma exchange, administer rituximab after plasma exchange.
- Rituximab is not removed by hemodialysis.

Monitoring

Rituximab infusion monitoring

Vital signs to be monitored pre-infusion, every 15 to 30 minutes for the first hour of the infusion, before each infusion rate increase, at completion of infusion, and 15 to 30 minutes post-infusion.

- Blood pressure
- Heart rate
- Respiratory rate
- O₂ saturation
- Temperature
- Infusion reactions symptoms (i.e. fever, rigors, chills)

Suggested post-rituximab infusion efficacy and safety monitoring

Monitor CBC and hepatic enzymes at baseline, approximately 4 weeks after completing the rituximab course and then regularly at 1 to 3-month intervals thereafter.

Suggest to monitor absolute CD19/20+ B cell count/percentage at baseline, approximately 4 weeks after completing the rituximab course to confirm CD19/20+ B cell depletion, and thereafter to guide clinical decision-making.

- Absolute CD 19/20+ B cell depletion target: Less than 15 cells/ μL^2 or <1%
- Absolute CD 19/20+ B cell reconstitution target: Greater than or equal to 15 cells/ μL^2 or greater than or equal to 1%

Pneumocystis Pneumonia (PCP)

Refer to the **PCP Prophylaxis Recommendations for Adult Patients with Glomerulonephritis** on the Ontario Renal Network website (under development).

Cost and Coverage

Refer to [Medications for Glomerulonephritis](#) on the Ontario Renal Network website for information on funding options for rituximab.

Drug Benefit Prices for products reimbursed under the Ministry's Exception Access Program as of April 30, 2019:

Rituximab (Rituxan®) 10 mg/mL, 50 mL vial: \$2411.54CAD

Rituximab (Rituxan®) 10 mg/mL, 10 mL vial: \$482.31 CAD

References

1. RITUXAN® Product Monograph. Mississauga (ON): Hoffmann-La Roche Limited; 2019.
2. Fervenza FC, Appel GB, Barbour SJ, Rovin BH, Lafayette RA, Aslam N et al. Rituximab or Cyclosporine in the Treatment of Membranous Nephropathy. *N Engl J Med.* 2019;381(1):36–46.
3. Kronbichler A, König P, Busch M, Wolf G, Mayer G, Rudnicki M. Rituximab in adult patients with multi-relapsing/steroid-dependent minimal change disease and focal segmental glomerulosclerosis: a report of 5 cases. *Wien Klin Wochenschr.* 2013;125(11-12):328–33.
4. Ruggenti P, Ruggiero B, Cravedi P, Vivarelli M, Massella L, Marasà M, et al. Rituximab in steroid-dependent or frequently relapsing idiopathic nephrotic syndrome. *J Am Soc Nephrol.* 2014;25(4):850–63.
5. Guitard J, Hebral AL, Fakhouri F, Joly D, Daugas E, Rivalan J et al. Rituximab for minimal-change nephrotic syndrome in adulthood: predictive factors for response, long-term outcomes and tolerance. *Nephrol Dial Transplant.* 2014;29(11):2084–91.
6. Dillon JJ, Hladunewich M, Haley WE, Reich HN, Cattran DC, Fervenza FC. Rituximab therapy for Type I membranoproliferative glomerulonephritis. *Clin Nephrol.* 2012;77(4):290–5.
7. Guiard E, Karras A, Plaisier E, Van Huyen JPD, Fakhouri F, Rougier JP, et al. Patterns of noncryoglobulinemic glomerulonephritis with monoclonal Ig deposits: correlation with IgG subclass and response to rituximab. *Clin J Am Soc Nephrol.* 2011;6(7):1609–16.
8. McGeoch L, Twilt M, Famorca L, Bakowsky V, Barra L, Benseler SM, et al. CanVasc Recommendations for the Management of Antineutrophil Cytoplasm Antibody-associated Vasculitides. *J Rheumatol.* 2016;43(1):97–120.
9. Guillevin L, Pagnoux C, Karras A, Khouatra C, Aumaitre O, Cohen P, et al. Rituximab versus azathioprine for maintenance in ANCA-associated vasculitis. *N Engl J Med.* 2014;371(19):1771–80.

10. De Cock D, Birmingham L, Watson KD, Kearsley-Fleet L, BSRBR Control Centre Consortium, Symmons DP, Hyrich KL. Pregnancy outcomes in women with rheumatoid arthritis ever treated with rituximab. *Rheumatology*. 2017;56(4):661–663.
11. Briggs GG, Freeman RK, Towers CV, Forinash AB. *Drugs in Pregnancy and Lactation*. 11th ed. Philadelphia: Lippincott Williams & Wilkins;2017. p.1282–1284.
12. Ton E, Tekstra J, Hellman PM, Nuver-Zwart IH, Bijlsma JW. Safety of rituximab therapy during twins' pregnancy. *Rheumatology*. 2011;50(4): 806–808.
13. Public Health Agency of Canada. Canadian Immunization Guide: Part 3 – Vaccination of Specific Populations; Immunization of Immunocompromised Persons [Internet]. Ottawa (ON): PHAC; 2018 [revised May 2018; cited 27 June 2018]. Available from: www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-3-vaccination-specific-populations/page-8-immunization-immunocompromised-persons.html
14. Stone JH, Merkel PA, Spiera R, Seo P, Langford CA, Hoffman GS et al. Rituximab versus cyclophosphamide for ANCA-associated vasculitis. *N Engl J Med* 2010;363(3):221–32.
15. Ontario Ministry of Health. Exceptional Access Program (EAP) EAP Reimbursement Criteria for Frequently Requested Drugs [Internet]. Ottawa (ON): Queen's Printer for Ontario; 2009-2019 [revised 1 Mar 2019; cited 31 Jul 2019]. Available from: http://health.gov.on.ca/en/pro/programs/drugs/docs/frequently_requested_drugs.pdf
16. U.S. Department of Health and Human Services, Centers for Disease Control and Prevention. The National Institute for Occupational Safety and Health (NIOSH). NIOSH list of antineoplastic and other hazardous drugs in healthcare settings [Internet]. Cincinnati (OH); The Institute; 2016. Available from: <https://www.cdc.gov/niosh/docs/2016-161/pdfs/2016-161.pdf>.
17. Azzopardi N, François M, Laurent E, Paintaud G, Birmelé B. Influence of plasma exchange on rituximab pharmacokinetics. *Br J Clin Pharmacol*. 2013;76(3):486–488.